Bhaskar Singh
Kuldeep Bauddh
Faizal Bux Editors

Algaeand
Environmental
Sustainability

N Springer



Developments in Applied Phycology 7

Series editor
Michael Borowitzka, School of Biological Sciences and Biotechnology, Murdoch University,

Murdoch, Western Australia, Australia



More information about this series at http://www.springer.com/series/7591


http://www.springer.com/series/7591

Bhaskar Singh + Kuldeep Bauddh -« Faizal Bux
Editors

Algae and Environmental
Sustainability

@ Springer



Editors

Bhaskar Singh Kuldeep Bauddh

Centre for Environmental Sciences Centre for Environmental Sciences
Central University of Jharkhand Central University of Jharkhand
Ranchi, Jharkhand, India Ranchi, Jharkhand, India
[...]
analysis of wastewater characteristics, which helps in find-
ing appropriate technologies pertaining to the region. The
quantum of domestic sewage generation has multiplied
manifolds due to the rampant development, increased
industrialisation and rapid urbanisation. It is estimated that
water demand is about 42x 10°® MLD (million litres per
day) (National Commission for Integrated Water Resource
Development 2010) (NCIWRD 1999) (Fig. 4.1), and about
33.6 x 105 MLD domestic wastewater is generated in India.
The urban pockets are the potential generator of wastewa-
ters, i.e. 23,000 MLD, and out of which 5000 MLD is
being treated. This necessitates cost-effective sustainable
treatment options.

Urbanisation in India since the last century shows an
increase in urban population, the number of urban centres

33

B. Singh et al. (eds.), Algae and Environmental Sustainability, Developments in Applied Phycology 7,

DOI 10.1007/978-81-322-2641-3_4


mailto:cestvr@ces.iisc.ernet.in
mailto:energy@ces.iisc.ernet.in

34
Fig.4.1 Water supply 125 -
(NCIWRD 1999) and
wastewater generated in India
100 -
&
8 75-
-l
c
9
T 50 -
-
25 ~
0

TV.Ramachandra et al.

-8 Water Supply
—/— Wastewater generated

1997 2010 2025 2050

and a rapid rise after 1951. The number of urban dwellers has
risen to 285 million from 25.8 million persons in 1901, high-
lighting an 11-fold increase in urban population over the
period 1901-2001 (CPCB 2011). Due to increased popula-
tion, substantial volume of domestic wastewater is being dis-
posed into surface water bodies resulting in water pollution
and is a consequent threat to the aquatic biota and human
health. Indiscriminate disposal of wastewater has contami-
nated the groundwater and soil adding to the existing miser-
ies of humankind.

The population of India is expected to stabilise at ~1.7
billion people by 2050 (NCIWRD 1999). As per the census
of 2001, the urban population is 285 million, and keeping in
view of the population projection for the year 2051, it is
likely to be of the magnitude of 1093 million. Based on
these, wastewater generation in 2051 would be about 132
billion litres per day (CPCB 2011). Hence, there is an urgent
need for a proper, feasible, cost-effective (Onkal and Demir
2006) and less energy-intensive wastewater treatment
approach to suit the tropical climatic scenario while attaining
maximum wastewater treatment in urban centres. However,
the associated costs need to be assessed before planning of
the treatment plant projects (Asano 1991; Hernandez-Sancho
et al. 2011).

A large number of algae grow copiously in wastewater
capitalising on available organic carbon and inorganic nutri-
ents (N and P) and also play vital function of remediation by
removing N and P (Mahapatra et al. 2013a, b; Mahapatra and
Ramachandra 2013; Ramachandra et al. 2013). The use of
algae in wastewater treatment has been highly effective with
the conventional oxidation (stabilisation) ponds or the sus-
pended algal pond systems such as high-rate algal ponds
(Green et al. 1995; Hoffmann 1998; Munoz and Guieysse
2006). In algal systems, photosynthetic algae with O, gen-

eration help in aeration avoiding the requirement of energy
and labour-intensive mechanical aeration. Oxygenation of
ponds through algae also aids in bioremediation of organic
and inorganic compounds by heterotrophic aerobic bacteria
(Oswald et al. 1957). Furthermore, algae-based remediation
does not generate additional pollutants and provides an
opportunity for efficient recycling of nutrients, while it is an
environmentally sound and sustainable option to manage
wastewater.

Algae can grow at higher densities in highly concentrated
wastewaters (Wang et al. 2009) to secondary treatment
wastewaters often also used for tertiary polishing of waste-
waters (Oswald et al. 1957). Algae transform wastewater C
(organic/inorganic C) into algal biomass C. It has been
reported that a substantial amount of this C is also found as
lipids in certain wastewater algae (Mahapatra et al. 2013a;
Mahapatra and Ramachandra 2013; Ramachandra et al.
2013; Wang et al. 2009). Lipid synthesis in wastewater algae
provides additional benefits of algal biofuel development
coupled with nutrient removal and wastewater remediation
and ensures maximum resource utilisation (Mahapatra et al.
2014). Earlier growth studies by culturing algae in wastewa-
ters have revealed high biomass productivities with reason-
able lipid yield (Mahapatra et al. 2013a, 2014; Mahapatra
and Ramachandra 2013). Such investigations have also
shown high potential of wastewater algae (Mahapatra et al.
2013a) and algal consortia (Mahapatra et al. 2014) for
removing C, N and P (Oswald et al. 1957; Wang et al. 2009).
This highlights the scope of wastewater-grown algae for bio-
fuel production and as potential alternate energy sources.
Experimental studies involving wastewater-grown algae will
help in addressing the driving factors to maximise biomass
production and subsequent efficient harvesting for optimal
lipid extraction.



4 Biofuel Production Along with Remediation of Sewage Water Through Algae 35

Algal biomass as a potential biofuel feedstock paves suit-
able path in exploring potential options to meet the energy
shortfalls (Mahapatra et al. 2013a). The dwindling stock of
fossil fuels coupled with escalating oil prices and growing
concerns towards greenhouse gases due to global warming
and consequent changes in the climate has necessitated
exploration for viable energy alternatives (Ramachandra
et al. 2009). Challenges in algae-based biofuel production
are consistent supply of nutrients, harvesting of algae and
effective lipid extraction techniques (Shen et al. 2009). The
fuel production involves a series of unit processes as algal
species selection, mass cultivation, biomass harvesting, bio-
mass concentration, lipid extraction and refining. This entails
an understanding of algal downstream processing and pro-
cess optimisation for its sustainable utilisation and commer-
cial exploitation.

Studies on efficiency of the wastewater treatment plants
based on water reuse and alternative source of water resources
have used analytical benchmarking method of DEA (Data
Envelopment Analysis) (Hernandez-Sancho and Ramon
2009). Provisions are to be made to improvise the pond sys-
tems for better treatment efficiency and to improve the efflu-
ent quality and hence safeguard drinking water resources.
Therefore, detailed studies are required for understanding
the mechanism of the pond-based systems to tackle the prob-
lem in best possible way which completely reduces the
organic and nutrient load and at the same time kills patho-
gens for its use in agriculture and other activities.

Earlier several studies have investigated the treatment
plant efficiencies in many cities of India as New Delhi
(Jamwal and Mittal 2010), Indore (Sharma and Dubey 2011),
Yamuna basin (Sato et al. 2007), Bangalore West (Kumar
et al. 2010) and Mysore (Shakunthala et al. 2010) and in
other countries as Algeria (Driche et al. 2008), Greece
(Andreadakis et al. 2003), Spain (Colmenarejo et al. 2006),
Iran (Sadeghpoor et al. 2009), Mexico (Alcocer et al. 1993),
South Africa (Samie et al. 2009), Brazil (da Costa and Medri
2002), etc. These studies however do not address the socio-
economic aspects of the treatment systems. The main focus
of the present study is to assess lipid and bioremediation
potential of algae, which involves:

1. Evaluation of treatment efficiency of the large man-made
lake systems with facultative pond-based systems and
mechanical STP (using extended aeration and/or acti-
vated sludge processes)

2. Scope of biofuel production from algae growing in
wastewater-fed lakes and facultative ponds

3. Valuation of the wastewater system considering the capi-
tal, environmental and societal aspects

4. Formulating an alternative treatment option for urban
cities

5. Ranking/grading the plant performance considering criti-
cal parameters based on efficiency criteria

2 Materials and Methods

2.1 Study Area

The city of Bangalore spans over an area of more than
741 km? and is one among India’s fastest growing city. A
current temporal analysis of wetlands, however, indicates a
decline of 58 % in Greater Bangalore which can be attrib-
uted to intense urbanisation processes. This is evident from
a 466 % increase in built-up area from 1973 to 2007
(Ramachandra and Kumar 2008). The undulating topogra-
phy, featured by a series of valleys radiating from a ridge,
forms three major watersheds, namely, the Hebbal Valley,
Vrishabhavathi Valley and Koramangala and Challaghatta
Valleys that form important drainage courses for the inter-
connected lake system which carries storm water beyond
the city limits (Mahapatra et al. 2013b). Bangalore, being a
part of peninsular India, had the tradition of harvesting
water through surface water bodies to meet the domestic
water requirements in a decentralised way. After indepen-
dence, the source of water for domestic and industrial pur-
poses in Bangalore is mainly from the Cauvery River and
groundwater. Untreated wastewater is let into the storm
water drains which progressively converge at the water bod-
ies (Mahapatra et al. 2013b).

The city of Mysore spans over an area of more than
130 km? and is a very first urbanising region. It has five
major catchment districts. The topography of the city
divides into five prominent drainage basins. The city’s
wastewater is let into three wastewater treatment plants
through gravity draws. The northern region is handled by
a 30.0 MLD STP (powered by aerators). The south-west-
ern regions’ wastewater flows to STP (67.65 MLD) which
uses organic microbe-mix inocula (OS-1 and OS-2) for
treatment before entering Dalavai kere. Further south is
the STP of 60 MLD at HD Kote Road working with
microbial solutions as inocula to treat the wastewater. All
these plants consist of facultative aerated lagoons fol-
lowed by sedimentation basins. During the study period
the treatment pond basically was functioning as an algal
pond. The different wastewater treatment plants, their
installed capacities and total water supply in Bangalore
and Mysore are provided in Tables 4.1 and 4.2,
respectively.



36

TV.Ramachandra et al.

Table 4.1 Capacities of sewage treatment plants at Bangalore and Mysore

Bangalore — CWSS stages I, 11 and 111

Bangalore — CWSS stage 1V, phase 1

Mysore — HWSS stages I, II and 111

SI. no. Location
1 Vrishabhavathi Valley
2 K&C Valley 1
3 Hebbal Valley
4 Madivala
5 Kempambudhi®
6 Yelahanka
7 Mylasandra
8 Nagasandra
9 Jakkur
10 K.R. Puram
11 Kadubeesanahalli
12 K&C Valley 11
13 K&C Valley 11T
14 Raja canal
Total
1 Kesare Valley
2 Vidyaranyapuram
3 Rayankere

Total

2Under progress

Table 4.2 Total water supply to Bangalore and Mysore cities

SI. no. Projects

Bangalore (CWSS)
Arkavathy (TG Halli)
Cauvery stage |

Cauvery stage II
Cauvery stage II1
Cauvery stage IV, phase I

Cauvery stage IV, phase II*

N N B W N

Cauvery stage IV, phase III*

Mysore (HWSS)

Hongally WSS (stage I & II),
Hongally WSS (stage III),
Belagola WSS

Melapur WSS

FNOSIE S

“in progress

1. Man-made lake systems: Varthur and Bellandur Lakes

(~500 MLD), Bangalore South

2. Mechanical treatment systems: aeration and activated

sludge (75 MLD), Bangalore

3. Facultative pond-based systems: STP (67.5 MLD),

Mysore

Supply capacity (MLD)

60
135
135
300
270
(270)
(500)
900 (1670)

30
45
43.5
41.5
160

Capacity in MLD Treatment facility
180 Secondary: trickling filters
163 Secondary: activated sludge process
60 Secondary: activated sludge process
4 Secondary: UASB + oxidation
ponds +constructed wetlands
1 Secondary: extended aeration
10 Activated sludge
process + filtration + chlorination (tertiary)
75 Secondary: extended aeration
20 Secondary: extended aeration
10 Secondary: UASB +extended aeration
20 Secondary: UASB +extended aeration
50 Secondary: extended aeration
30 Secondary: extended aeration
55 Secondary: CMAS
40 Secondary: extended aeration
718
30 Secondary: alternate extended aeration
67.5 Secondary: pond-based fermentative
bacteria (OS)
60 Secondary: pond-based microbe solution
(Fermenta)
157.5
2.2 Field Sampling and Laboratory Analysis

Field samplings of influent (1), middle (2) and effluent (3)
water samples were carried out between March and August
2011 (Figs. 4.2 and 4.3). The qualities of influents and efflu-
ents were assessed to determine the efficiency of the treat-
ment plant.

On-site analysis was performed to record pH, water tem-
perature, electrical conductivity (APHA method 205),
oxidation-reduction potential (ORP), total dissolved solids
(TDS), salinity, dissolved oxygen (DO), dissolved free car-
bon dioxide (free CO,) and turbidity using the standard
methods. One litre subsample was analysed according to
standard methods (American Public Health Association)
(Public Health Association) AWWA WEF 1995): total bio-
chemical oxygen demand over 5 days (BODs) (APHA
method 507), filtered BODs; chemical oxygen demand
(COD) (APHA, 5220 C); suspended solids (SS) (APHA
method 209c); SAR (APHA 1206); turbidity (Hach turbi-
dimeter, APHA method 214a); ammoniacal nitrogen
(APHA method 417a); total nitrogen (TN) (APHA method
420a, total nitrogen) and phosphates (APHA, 4500-P D). In
addition, visual clarity or transparency of the lake/STP
wastewater was measured with a Secchi disc. Algal species
collected from the lake systems and facultative ponds (both



4 Biofuel Production Along with Remediation of Sewage Water Through Algae 37

Fig.4.3 Mysore: (3) facultative pond-based STP

unialgal and as algal consortia) were cultured and evaluated
for their biofuel potential. Lipid quantification (gravime-
try), extraction (cell disruption, solvent treatment, thin-
layer chromatography and solvent separation) and FAME
composition were conducted following earlier studies
(Mabhapatra et al. 2013a).

23 Process Description

2.3.1 Lake Systems

Lake systems were initially constructed for storage of water
to meet the local drinking and other domestic purposes.
But, with time, the water yield in the catchment has declined
due to the unplanned urbanisation-driven rapid land use
changes and also results in the generation of large quantum

of wastewater. The series of interconnected lakes convey
the city’s wastewater. Consequently, these water bodies act
as man-made lagoons performing primary, secondary and
tertiary treatment due to the interaction of biotic and abiotic
components with sufficient detention time (Mahapatra
et al. 2011a, b). These water bodies are shallow, and the
wind causes a great deal of turbulence aiding oxygen diffu-
sion for adequate aeration and mixing. This process is fur-
ther supplemented by rapid generation of dissolved oxygen
by algal photosynthesis (Mahapatra et al. 2011b). Despite
having a massive daily wastewater load of ~500 MLD, the
prolific algal growth aided in the uptake of nutrients from
these wastewaters further improvising the system’s effi-
ciency. Hydraulic retention time (HRT) for Bellandur Lake
is ~7-8 d (Fig. 4.4) and Varthur Lake is ~5 d (Fig. 4.5),
respectively.



38

TV.Ramachandra et al.

Influent
COD=340 mg/l; BOD=198 mg/l;
TOC=107 mg/l; TN=90 mg/l;
TKN=88 mg/l; Amm N=58 mgn;ll
InP=3.5 mg/l; Tot. P=16 mg/l

Effluent
COD=102 mg/l; BOD=74 mg/l;
TOC=21mg/; TN=24 mg/l;
TEN=22 mg/l; Amm.N=15 mg/;
In P=2.5 mg/l; Total P=12.4 mg/l II

} Sludge

Fig.4.4 Inflow and outflow process parameters at Bellandur Lake, Bangalore

Influent
COD=224mg/l; BOD=172mg/l;
TOC=26 mg/l; TN=45 mg/l;
TKN=44 mg/l; Amm N=25 mg/l; II
InP=2.89 mg/l; Total P=13.6 mg/l

Effluent
COD=93 mg/l: BOD=74.9 mg/l:
TOC=14mg/l; TN=23 mg/l:
TKN=22.5 mg/k; Amm.N=17 mg/L; |I
InP=2.3 mg/l; Total P=12.2 mg/l

} Algae

} Sludge

Fig.4.5 Inflow and outflow process parameters at Varthur Lake, Bangalore

2.3.2 Facultative Ponds

The facultative treatment pond system consists of facultative
and maturation ponds (Fig. 4.6). The organic matter is pri-
marily removed in the initial anaerobic zone of the faculta-